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Statement

AR A TE AR AT (SRR &) B
The test report is invalid if it is not affixed the official seal of the laboratory to it.

2. EHIENIRE REMNNEALREAE (BRKRENEHRTE) .

Copies of the test report without the official seal of the laboratory are invalid.
3. Kk S L AT

The test report is invalid without the signatures of compiler, checker and approver.
4. KEAR S R

The test report is invalid if it is blotted out.
5. REALWEfFEitdE, ARETERRIHRE.

It is forbidden to copy the test report partially without the written approval of the

laboratory.

6. IEFRFLMAER, OO PR A
The conclusion of the consignation test is only valid for the provided sample.

7. AKIAR A LA OORHE, ESCCR i) U, BE R AP RI, N
LA LA A HE
The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chinese version shall
prevail.

8. BRHEAUEH], RIS NIRRT -

Unless noted otherwise, the test type is consignation test.

Hibk: FBTH IR 3455 Address: No.345 East Yunling Road, Shanghai
S 4 4 15 (Post Code): 200062

HLif(Tel): (021) 31765555 fEE (Fax): (021) 31015117

[k (web site): www.ghs.cn

{5 #4(E-mail): zmh@ghs.cn
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L5 d BRI Z] LFP7302-S20 6.4V 2000mAh 12. 8Wh
Han L A Chinese
Name of Sample | LiFeP04 Battery Pack LFP7302-520 6.4V 2000mAh 12. 8Wh
English
b5 1120030092
Sample No.
X ¥ SRS o R AT B2 )
Consignor Kosnic (Suzhou) Limited. Co
& R4 IR JE ST IR H A B2
Manufacturer Kosnic (Suzhou) Limited.Co
Ml 5 ik AT COCTap i g 1h Wl AesHET i S
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT ;f’(k
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1 / Ay
Section 38.3 f e
KAE (RTEREYEmOE T WRMPRHET i o

1 T/
FlRATAR ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1

Criterion
Section 38.3
H s, , B
A*"" ) (10 SRS %
ppearance White Plastic film shell
>, B, K s b
H iz B8 92020-03-05 HraAeiE 8 4 2020-03-18 ~ 2020-04-16
Accepted Date Test Date
¥R B T AL St ; Sy peks ; e e o A AL s O
o Altitude simulation, Thermal test, Vibration, Shock, External short

Test ltems circuit, Impact, Overcharge, Forced discharge

LRI, RS ES L CeTER Tz ) b iﬁc%
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3¥r#EEK .,

) 4k 4 The sample has passed the test items of UNITED NATI
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and

Conclusion ~ |Amend. 1 38.3

R3] (Dat )

WA AL B4 Rechargeable Lithium Battery. /

Hix

Comment

E XA AR R / R T 4 AL

Consignor
Addiess Post Code

s % ) ‘W Chiffr : %ﬁ‘i Compller TE ﬁ

Approver:

B4

Title:

2156151

i 3 TR (Vice chiefl engineer)
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= Frm| A B % AR ArE R SARARRT Bk £ AR &ix
Name of Test Standard requirement or The 5 .
No. I Clause Number of Standard Test Result ConCIUS|0n Remark
fﬂﬁﬂl“] T faks Deisim e 51 s Ak
ﬁm&m fﬁ;}’:ﬂﬂ» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 l}lli]g”,é{ 1 . o
1 g BHAGT, 1 See Append EXii /
Altitud N : iteri hE Diehoss
11 € UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.1
!J",i_'ﬁl'lfl K»"\ i"fﬁ;ﬁ’\m‘lﬂf.liéiﬁﬁﬂ‘]ﬂ%iﬂ 1 uG Akg 7
" R b ﬁ{.;»!fmi) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 :Mmﬁ ‘ﬁm“x , g ;
) il 2 e ) A
Thermal test UN Manual of Tests and Criteria ee anp Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section ’
38.3 Test T.2 _
B (?E']i]]’t]lﬁﬁ%@ﬁ]&’-]ﬁi}(% b 7
4 )] ﬁ:gg?}i ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 bﬁ'lhpﬁic Jimjix N o ,
< : . - AT
Vibration UN Manual of Tests and Criteria =R Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.3
WAE CCTER i sl
yhots HET-H) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | [LFff 4
4 s U 4 See Appendix 4 1% /
Shock UN Manual of Tests and Criteria 5 Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.4
BEH {ﬁTﬁ;ﬂ&ﬁwﬁﬁM‘lﬂﬂ:ﬁ B AR
: SN % ?{%’frﬂ}z ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 ?m‘f{ 5 o Atk y
. ) . T L. o : 1
External ?hort UN Manual of Tests and Criteria b Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.5
A (kT fai bl sk
il ﬁiﬂﬂ» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | [LEHZK 6 o
6 2 AT, 6 S > f5
Impact UN Manual of Tests and Criteria fetix 6 ]’?lij’-;qed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.6
TRA I T R Rt A ds
; O] ?&;{;;ﬂ}? ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | [Lpf{Z 7 _—
Overcharge UN Hﬂ;iuﬂl of Tests and Criteria e, ARDERGTE 7 P;;'Sed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section ’
38.3 Test T.7
WA T 686 Bz i MR BCR WE bR
g ﬂfﬁ“ﬁ(m ﬁ}:?ﬁg ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 [}{[‘[F”& 8 _A.,H(r
' Forced discharge L'.\'- ;la;mal of Tests and Criteria See Appendix 8 ["'1:;';0(1 /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
) IR A REERE : 20°C-23°C ; IABERIE : /%
Test Environment Ambient temperature:20°C-23°C;Ambient humidity:/%
Condition
A A B /
Test Item
2 ORBHR %
Subcontracted Test sagwE | LK / LI /
Condition Subcontracted | Name Post Code
Laboratory W2 / w15 /
Address Tel
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A5 | HRRE LA | B
No. Name of Test Items Altitude simulation
1= sk )
e | HaRA HME Dot RIBE Aler | gan | A0 | it
S Sample Status RE Vil Y3 RE FF#&d, /& | Mass Loss | Residual =21
Sample Mass ocv Mass ocv OCV  |Other
No. /g IV /g A% % %% Event
0L | i ae.g | 10643 6. 69 109.43 | 6.68 0. 00 99.85 | o
YO A4S
Wl wens 107. 42 6.69 107. 42 6. 68 0. 00 99.85 | ©
003 | joverarnt o | 108.99 6. 69 108.99 | 6.68 0. 00 99.85 | ©
004 | it R® | 108.69 | 6.69 | 108.67 | 6.68 0.02 | 99.85 | ©
005 | mictin it | 109.16 6. 69 109. 16 6. 68 0. 00 99.85 | ©O
006 | gscve rurrs soteed | 108.97 6. 69 108. 97 6. 68 0. 00 99.85 | ©
007 | gueoaikR | 435 6. 70 107. 36 6. 69 0. 00 99.85 | ©
WO A A
008 | gpaersrs gERNE100. 78 6. 71 109. 76 6. 70 0. 02 99.85 | O
N This space intentionall
AR |CvLI'1l ll:lank 7

Soi: LR V-IRA D-MRAR R-ARE PRtk O-RMk. AR, AMK. LARE. TAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B ) WRAE LA | AR
No. Name of Test Items Thermal test
Y ke i aia
Ha | Haks ABW Before R Aer | g 45 k| #1400 B St
By Sample Status RE |FRLE RE Fr#& 0, /& | Mass Loss| Residual E118 3
Sample Mass oCcv Mass ocv oCV |Other
No. /g A% /g v /% /% Event
1CYCHE A A 1L . o e .
001 | oyerim®il @ | 109.43 6. 68 109. 41 6. 66 0. 02 99.70 | o
i 1CYCTE A fa il 4 ;o s A
002 | ot ey | 10742 6. 68 107. 40 6. 66 0. 02 99.70 | o
1CYCHEA A ; . ‘
003 | joypareni® o | 108.99 6. 68 108. 97 6. 66 0. 02 99.70 | o©
1CYCE 4 76 - . 2
004 | i e o | 108,67 6. 68 108. 66 6. 66 0.01 99.70 | o
005 | geociCut® | 109.16 | 6.68 | 109.16 | 6.66 0.00 | 99.70 | o
006 | YRR o | 108.97 6. 68 108. 96 6. 66 0.01 99.70 | ©
007 | greiiiak S 36 6. 69 107. 36 6. 66 0. 00 99.55 | o
008 | poofCuEAE | 109.76 | 6.70 | 109.77 |  6.66 0.00 | 99.40 | o
A § This space intentionally

left blank

i Lok VRS DAk R-ALE F-ALK O-Aihk. LAA. LMK, L#R. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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5 3 KRR B LA | Ha)
No. Name of Test Items | Vibration
“1s st ) ks N
e | HaRs L BB Aer | g gank | MR | S
%5 Sample Status RE FROE| RAE FF 3%, & | Mass Loss [ Residual E1% -3
Sample Mass ocVv Mass oCcVv ocv Other
No. lg A" g A% /% 1% Event
001 | prmexs | 100.41 | 668 109.40 |  6.66 0.01 | 100.00 | o
002 | e RN o | 107.40 | 6.66 107. 32 6. 66 0. 07 100.00 | o
003 | |oyepiithl | 108.97 | 6.66 108. 97 6. 66 0.00 | 100.00 | ©
004 | e o | 108.66 | 6.66 | 108.64 | 6.66 0.02 | 100.00 | o
005 | peacxcsen | 109.16 | 6.66 | 109.15 |  6.66 0.0 | 100.00 | o©
006 | ppecicuksth o | 108.96 | 6.66 | 108.95 | 6.66 0.01 | 100.00 | o
007 | jponrExR . WS | 666 107. 29 6. 66 0.07 | 100.00 | ©
008 | poisccmenm g $109.77 | 1§66 109.74 | 6.66 0.03 | 100.00 | o©
J\ REs [ This space intentionally

left blank

k. LR V-iRA D-MRAK R-sKEL P—ALK O-Rk. RRA. AMAK. LR, LAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

| -]
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] \ ¥R B 4 AR nhiti
No. Name of Test Items Shock
‘Lik.Eﬁ"ﬁff Before ARG After
5 kA Tz EME F) 4B F A
%5 Sample Status % | FRLE RE F 41, /5 | Mass Loss | Residual S8 -4
Sample ’ Mass ocv Mass ocv OCV | Other
No. /g Y g IAY /% % Event
001 | jeplicEEsl | 109.40 | 6.66 109.42 | 6.66 0. 00 100.00 | o
002 | ol o | 107.32 | 6.66 107.31 | 6.66 0.01 100.00 | o
. 1CYCHE A L o ;
003 | it o | 108.97 | 6.66 108.99 | 6.66 0. 00 100.00 | ©
004 | o et | 108.64 6. 66 108..62 6. 66 0. 02 100.00 | ©
005 | spoiaed | 108.15 | 6.4 109.18 | 6.66 0. 00 100.00 | ©
006 | g o | 108EE00 108.94 | 6.66 0. 01 100.00 | ©
007 | ppocicmain gl 197.20 | 666 107.27 | 6.66 0. 02 100.00 | ©
008 | p BOCKRRE | j09.74 | 6.66 | 109.75 | 6.66 0.00 | 100.00 | O
}L |‘ f’i’i l,'!'his spalv;‘ﬁirLllt:;ll.kionally

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O
No Disassembly,No Rupture & No Fire.

BiE: L V=i A, D-fEAR R-A% 5L F-AZ K 0-F i, TihA. MR, TR . RAK.
-No Leakage,No Venting,
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) 5 MR B 4 AR S o

Wi, ' Name of Test Items External short circuit
Wathd H oA SraRg R S g
Sample No. Sample Status Max. l:‘.xtern;lcl’empcrature Other Event

001 I(TY(l‘C;Sﬁ:hfll‘;lgigud 57.0 0

002 I(Yé(?{;ﬁf\ j;‘;l:il:l'gvd 96. 6 0

s I{Yébrf}ﬁj‘ﬁﬁged 96. 2 Q

005 25C32C¥ﬁf§:§fijiged 57. 1 0

006 25C3€C£ﬁ?§fﬁf:giged 56.7 0

007 S50 Bitlls esad 57.2 ¢

008 25CHCTE e 57.0 0

25CYC Fully charged

LFaH

This space intentionally left
blank

Boi: D-MAAR R-REL ALK O-RMMk. ALK, RaE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

F =
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A% 5 BRRE LH | il
No. Name of Test Items Impact
Stk kA A A B B .
Sample No. Sample Status Max, l:xtcrr;eilcl‘ emperature Other Event
oud 1cé?gﬁ£?iiitzty 116. 6 &
vi0 1cé§26£2tﬁ$ﬁtv 18.5 0
011 ICYICCYE;% %) ngea:‘;éa-é«:i Y 110. 0 5
13 ig3% so% Bepseiy 108.9 5
Hi 1C&?26$22§i:§ty 115. 6 0
bid S50 0% Cagncty 109. 9 "
I5CYC e L
ai5 256ﬁggb;%§$;z21y 115.3 0
Ui zsgfézyscosemgffi ty 113.8 0
e L
d 25(:2‘15?‘[5(:0%503&?1{;?&:? ity 102. 6 0
018 25CYC 50%7ht | {hvp ;

25CYC 50% Capacity

N o This space intentionally left
2N
LU Blnkk

&z DR F—A2 K O-ARIR, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

R
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A% : RAAE LA |
No. Name of Test Items Overcharge
Hduth 5 Mk A HAeRZ
Sample No. Sample Status Other Event
A
019 l(TY(l‘(/:'EJA{.Lljy% :I};Eill:]‘god o
020 L01C Futly eharged 0
s A2
021 1CY(1‘(‘;{'1(5 ftll,\i -‘cf;;;{igod u
022 ICY(IJCEE??T-({E:&;;E(} 0
023 25CYC. Fuly aharged ?
024 J5CYC. Fully epatgod 9
025 250YC Fully ehasged 0
026 Zﬁcigcz‘gﬁ??}lﬁged 2
VR dE This space intentionally left blank

&ix: D-FRAR P2 K 0-AMgik, LAK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 8 HRA R 4 A by G
No. Name of Test Items Forced discharge
¥ v Ly 2 ¥ v ) ;k:
Homk5 KA —}i—'ﬂbfﬂg
Sample No. Sample Status Othiei Bvissit
. 1CYC5EAS I HL
027 1CYC Fully discharged 0
) LCYCHE AT
028 1CYC Fully discharged 0
. 1CYCHE
029 1CYC Fully discharged 0
1CYCSEATE L
030 1CYC Fully discharged . 0
1CYCSE4 T L
031 1CYC Fully discharged 0
; 1CYCHE AT L
032 1CYC Fully discharged 0
; 1CYCSEA T
033 1CYC Fully discharged 0
1CYCSE 4Rl B,
034 1CYC Fully discharged 0
- 1CYCSE A L
035 1CYC Fully discharged 0
. 1CYCHEA TR,
036 ICYC Fully discharged 0
25CYCTE AT R
037 25CYE Fully discharged 0
25CYCSE AR
038 25CYC Fully discharged 0
. 25CYCHEATH
039 25CYC Fully discharged 0
25CYCSEATUE
040 25CYC Fully discharged 0
25CYCHEAT L
041 95CYC Fully discharged 0
) 25CYCHE AR HL
042 250%C Pully discharged 0
; 25CYCHEA I,
043 25CYC Fully discharged 0
26CYCHEAR I .
044 25CYC Fully discharged 0
o 25CYCHE AR
045 95CYC Fully discharged O
. 25CYCHEA
016 95CYC Fully discharged 0

&ix: DMk F-ARLK O-RMA. RALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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